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19292 110314 42 VARILLA 19 34" 1200M 0410 1.040 0040 0014  438.00 44,70 661.00 67.40 158 50d Approved

19292 110318 42 VARILLA 19 34" 1200M 0380 1.060 0041 0028 420,00 42.80 643.00 65.60 16.0 50d Approved

Remisién No. 22849 Géndola / Placas  428DD3 Pedido No. 8445

Ensayos realizados de acuerdo a las Normas: Los resultados de ensayo cumplen con las Normas:

(8 NMX-C-407-ONNCCE-2001 (&) NMX-C-407-ONNCCE-2001
(® NMX-B-113-1981 O NMX-B-252-1988 Nombre: GABRIEL QUINTANA SANCHEZ
(O NMX-B-172-1988 O NMX-B-254-1987
) ASTM A 370 05 O ASTM A 6/A BM 07 P T
(® ASTME 415 99a (O ASTM A 36/A 36M 05 ' !f FTy
(O ASTM A 520/A 529M 05 il “\{;
(O ASTM A 615/A 615M 06a i AT
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